

## Test Report No.: SHHL1709052431FT-01 Date: SEP. 30, 2017 Page: 1 of 3

TOOU LTD

RM1501-C1, GRAND MILLENNIUM PLAZA (LOWER BLOCK), 181 QUEEN'S ROAD CENTRAL, HONG KONG.

THE TEST RESULTS WERE TRANSFERRED FROM TEST REPORT NO. SHHL1709052431FT, DATE: SEP. 22, 2017

The following sample(s) was/were submitted and identified by the client as:

Sample Description	: CADREA CHAIR		
Style/ Item No.	: TO-1746		
Sample Receiving Date	: SEP. 08, 2017		
Testing Period	: SEP. 08, 2017 TO SEP. 22, 2017		
Test Performed	: SELECTED TEST(S) AS REQUESTED BY APPLICANT		
Test Requested	: 1. SEAT AND BACK STATIC LOAD TEST (EN 16139:		
	2013 CLAUSE 5&EN 1728:2012 CLAUSE 6.4) (LEVEL		
	L2)		
	2. SEAT AND BACK FATIGUE TEST (EN 16139: 2013		
	CLAUSE 5&EN 1728:2012 CLAUSE 6.17) (LEVEL L2)		
Test Result(s)	: FOR FURTHER DETAILS, PLEASE REFER TO THE		
	FOLLOWING PAGE(S)		
	*****		

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Melody Zhang Authorized Signatory



nless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed reriear, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, block to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-abc.conditions/Ter

\*Balding, Nox89, Yishan Read, Xuhu Dishtit Shanghai, China 200233 t (86) 400 960 9661 f (86–21) 6115 6899 www.sgsgroup.com.cn 中国・上海・徐汇区宜山路889号4号楼 邮编: 200233 t (86) 400 960 9661 f (86–21) 6115 6899 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



 Test Report
 No.: SHHL1709052431FT-01
 Date: SEP. 30, 2017
 Page: 2 of 3

## **Test Conducted:**

EN 16139: 2013 Furniture - Strength, durability and safety requirement for non-domestic seating

Test condition	:	All the physical tests were carried out on $20^{\circ}C\pm5^{\circ}C$ condition.		
Test level	:	Level L2		
Nos. of Specimen	:	1 pc.		

Test Result : Details shown as following table

Test Item	Test Method & Test Requirement		Test Result				
Safety, strength and durability requirements (EN 16139:2013, 5) These safety, strength and durability requirements are fulfilled when during and after testing in accordance with Table 1:							
a) there are no fractures b) there are no loosening c) no major structural ele	g of joints intended to ement is significantly o	be rigid; leformed;					
d) the chair fulfils its functions after removal of the test loads. Stability requirements are fulfilled when after testing in accordance with Table 1 the seating does not overturn.							
Seat and back static load test (EN 1728:2012, 6.4)	For seating without a Apply a downward for downward force mai position. Repeat the time.	Pass					
	Seat force(N)	Back force(N)	Number of cycles				
	2000	700	10				
Seat and back fatigue Test	For seating without a Apply a downward fo downward force mai position.	Pass					
(EN 1728:2012, 6.17)	Seat force(N)	Back force(N)	Number of cycles				
	1000	300	200000				



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions, sapx and, for electronic format documents subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions, sapx and, for electronic format documents Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exconerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced exceept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-75) 8307 1443, or email: <u>CM Doccheck@sags.com</u> **4 Buding.NOSM**, Nishan Rod, Viuhubshit Abarghai, China 200233 t (86) 400 960 9661 f (86-21) 6115 6899 www.sgsgroup.com.cn

中国・上海・徐汇区宜山路889号4号楼 邮编: 200233 t (86) 400 960 9661 f (86-21) 6115 6899 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



## **Test Report**

Sample Photo:

Received sample (Front view)



Received sample (Side view)



SGS authenticate the photo on original report only

\*\*\*End of Report\*\*\*



Member of the SGS Group (SGS SA)